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NORTHWEST

22975 NW Evergreen Parkway
Suite 400
Hillsboro, Oregon 97124

Certificate of Test
Issue Date: October 14, 2004

Intermec Technologies Corporation

Model: 802.11(a)/(b)/(g) radio

Specification Test Method Pass Fail
FCC 15.407(b)(5) AC Powerline Conducted Emissions:2003 ANSI C63.4:2001 X O
FCC 15.407(a) Emission Bandwidth:2003 ANSI C63.4:2001 X O
FCC 15.407(a)(1)-(4) Peak Transmit Power:2003 ANSI C63.4:2001 X O
FCC 15.407(a)(1)-(5) Peak Power Spectral Density:2003 ANSI C63.4:2001 X O
FCC 15.407(a)(6) Peak Excursion of Mod. Envelope:2003 ANSI C63.4:2001 X O
FCC 15.407(b)(1)-(7) Spurious Radiated Emissions:2003 ANSI C63.4:2001 X O
FCC 15.407(g) Frequency Stability:2003 ANSI C63.4:2001 X O

Modifications made to the product
See the Modifications section of this report

Test Facility

» The measurement facility used to collect the data is located at:
Northwest EMC, Inc.; 22975 NW Evergreen Parkway, Suite 400; Hillsboro, OR 97124

Phone: (503) 844-4066 Fax: 844-3826

This site has been fully described in a report filed with and accepted by the FCC (Federal

Communications Commission) and Industry Canada.

Approved By:

Lol frefio

| Don Facteau, IS Manager

This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the

federal government of the United States of America.

Product compliance is the responsibility of the client, therefore the tests and equipment modes of operation represented in this
report were agreed upon by the client, prior to testing. This Report may only be duplicated in its entirety. The results of this test
pertain only to the sample(s) tested, the specific description is noted in each of the individual sections of the test report

supporting this certificate of test.
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Northwest

EMC Revision History

Revision 05/05/03

Revision L.
Number Description Date Page Number

| 00 | None [ [
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Northwest

E M C Accreditations and Authorizations

Revision 04/01/04

FCC: Accredited by NVLAP for performance of FCC radio, digital, and ISM device
testing. Our Open Area Test Sites, certification chambers, and conducted
measurement facilities, have been fully described in reports filed with the FCC and
accepted by the FCC in letters maintained in our files. Northwest EMC has been
accredited by ANSI to ISO / IEC Guide 65 as a product certifier. We have been I
designated by the FCC as a Telecommunications Certification Body (TCB). This ¢u*aam s
allows Northwest EMC to certify transmitters to FCC specifications in accordance with ¥
47 CFR 2.960 and 2.962.

)

&
Ly

NVLAP: Northwest EMC, Inc. is recognized under the United States Department of
Commerce, National Institute of Standards and Technology, National Voluntary
Laboratory Accreditation Program for satisfactory compliance with the requirements of
ISO/IEC 17025 for Testing Laboratories. The NVLAP accreditation encompasses
Electromagnetic Compatibility Testing in accordance with the European Union EMC
Directive 89/336/EEC, ANSI C63.4, MIL-STD 461E, DO-160D and SAE J1113.
Additionally, Northwest EMC is accredited by NVLAP to perform radio testing in
accordance with the European Union R&TTE Directive 1999/5/EEC, the requirements
of FCC, and the RSS radio standards for Industry Canada. Accreditation has been
granted to Northwest EMC, Inc. under Certificate Numbers: 200629-0, 200630-0, and
200676-0.

Industry Canada: Accredited by NVLAP for performance of Industry Canada

RSS and ICES testing. Our Open Area Test Sites and certification chambers comply

with RSS 212, Issue 1 (Provisional) and have been filed with Industry Canada and

accepted. Northwest EMC has been accredited by ANSI to ISO / IEC Guide 65 as a *
product certifier. We have been designated by NIST and recognized by Industry

Canada as a Certification Body (CB) per the APEC Mutual Recognition Arrangement

(MRA). This allows Northwest EMC to certify transmitters to Industry Canada
technical requirements.

Conformity Assessment Body (CAB) to conduct tests and approve products to the
EMC directive and transmitters to the R&TTE directive, as described in the U.S. - EU
Mutual Recognition Agreement

CAB: Designated by NIST and validated by the European Commission as a c €

TUV Product Service: included in TUV Product Service Group's Listing of

Recognized Laboratories. It qualifies in connection with the TUV Certification after —
Recognition of Agent's Testing Program for the product categories and/or standards TUV
shown in TUV's current Listing of CARAT Laboratories available from TUV. A FRODUCT mRVICE

certificate was issued to represent that this laboratory continues to meet TUV's
CARAT Program requirements. Certificate No. USA0401C

ITRMOO41 4/199



Northwest

E M C Accreditations and Authorizations

TUV Rheinland: Authorized to carryout EMC tests by order and under
supervision of TUV Rheinland. This authorization is based on "Conditions for EMC-
Subcontractors" of November 1992.

NEMKO: Assessed and accredited by NEMKO (Norwegian testing and certification
body) for European emissions and immunity testing. As a result of NEMKO's laboratory
assessment, they will accept test results from Northwest EMC, Inc. for product
certification (Authorization No. ELA 119).

Technology International: Assessed in accordance with ISO Guide 25
defining the general international requirements for the competence of calibration and
testing laboratories and with ITl assessment criteria LACO196. Based upon that
assessment Interference Technology International, Ltd., has granted approval for
specifications implementing the EU Directive on EMC (89/336/EEC and amendments).
The scope of the approval was provided on a Schedule of Assessment supplied with the
certificate and is available upon request.

Australia/New Zealand: The National Association of Testing Authorities
(NATA), Australia has been appointed by the ACA as an accreditation body to accredit
test laboratories and competent bodies for EMC standards. Accredited test reports or
assessments by competent bodies must carry the NATA logo. Test reports made by an
overseas laboratory that has been accredited for the relevant standards by an overseas
accreditation body that has a Mutual Recognition Agreement (MRA) with NATA are also
accepted as technical grounds for product conformity. The report should be endorsed
with the respective logo of the accreditation body. (NVLAP)

VCCI: Accepted as an Associate Member to the VCCI, Acceptance No. 564.
Conducted and radiated measurement facilities have been registered in accordance
with Regulations for Voluntary Control Measures, Article 8. (Registration Nos. -
Hillsboro: C-1071 and R-1025, Irvine: C-2094 and R-1943, Newberg: C-1877 and R-
1760, Sultan: R-871, C-1784 and R-1761)

BSMI: Northwest EMC has been designated by NIST and validated by C-Taipei
(BSMI) as a CAB to conduct tests as described in the APEC Mutual Recognition
Agreement. License No.SL2-IN-E-1017.

GOST: Northwest EMC, Inc. has been assessed and accredited by the Russian
Certification bodies Certinform VNIINMASH, CERTINFO, SAMTES, and Federal CHEC,
to perform EMC and Hygienic testing for Information Technology Products. As a result
of their laboratory assessment, they will accept test results from Northwest EMC, Inc. for
product certification

SCOPE

For details on the Scopes of our Accreditations, please visit:

http://www.nwemc.com/scope.asp

ITRMOO41
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Northwest

EMC Measurement Uncertainty

Revision 04/29/02

What is measurement uncertainty?

When a measurement is made, the result will be different from the true or theoretically correct value. The
difference is the result of tolerances in the measurement system that cannot be completely eliminated.
To the extent that technology allows us, it has been our aim to minimize this error. The following
statement of measurement uncertainty is used to reflect the accuracy of the measured result as
compared with its “true” value. In the case of transient tests (ESD, EFT, Surge, Voltage Dips and
Interruptions), the test equipment has been demonstrated by calibration to provide at least a 95%
confidence that it complies with the test specification requirements.

The following documents were the basis for determining the uncertainty levels of our measurements:

¢ “ISO Guide to the Expression of Uncertainty in Measurements”, October 1993
¢ “NIS81: The Treatment of Uncertainty in EMC Measurements”, May 1994
< “IEC CISPR 16-3 A1 f1 Ed.1: Radio-interference measurements and statistical techniques”, December 2000

How might measurement uncertainty be applied to test results?

If the diamond marks the measured value for the test and the vertical bars bracket the range of + and —
measurement uncertainty, then test results can be interpreted from the diagram below.

80.0 \

600+

dBuMim Case Case"{

400 =

10.000 100.000 1000.000

Test Result Scenarios:

Case A: Product complies.

Case B: Product conditionally complies. It is not possible to say with 95% confidence that the product complies.

Case C: Product conditionally does not comply. It is not possible to say with 95% confidence that the product does not comply.

Case D: Product does not comply.

ITRMOO41 6/199



Northwest

EMC Measurement Uncertainty

Revision 04/29/02

| Radiated Emissions <1 GHz Value (dB)
Probability Biconical Log Periodic Dipole
Distribution Antenna Antenna Antenna
Test Distance 3m 10m 3m 10m 3m 10m
Combined standard normal +186 [+182 | +2.23 +129 [+131 | +1.25
uncertainty uc(y) -188 |-1.87 |[-1.41 -1.26 | -1.27 |[-1.25
Expanded uncertainty U normal (k=2) | +3.72 | +3.64 | +4.46 +259 | +261 [ +249
(level of confidence = 95%) -3.77 | -3.73 |-2.81 -252 |-255 |[-249
| Radiated Emissions > 1 GHz Value (dB)
Probability Without High With High
Distribution Pass Filter Pass Filter
Combined standard uncertainty uc(y) normal +1.29 +1.38
-1.25 -1.35
Expanded uncertainty U normal (k=2) +2.57 +2.76
(level of confidence = 95%) - 2.51 --2.70
| Conducted Emissions
Probability Value
Distribution (+/- dB)
||Combined standard uncertainty uc(y) normal 1.48
Expanded un.certainty u normal (k = 2) 297
(level of confidence = 95 %)
| Radiated Immunity
Probability Value
Distribution (+/- dB)
||Combined standard uncertainty uc(y) normal 1.05
Expanded uncertainty U _
(level of confidence = 95 %) normal (k = 2) 2.1
| Conducted Immunity
Probability Value
Distribution (+/- dB)
||Combined standard uncertainty uc(y) normal 1.05
Expanded uncertainty U _
(level of confidence = 95 %) normal (k = 2) 2.10

uc(y) = square root of the sum of squares of the individual standard uncertainties

U = combined standard uncertainty multiplied by the coverage factor: k. This defines an interval about the measured
result that will encompass the true value with a confidence level of approximately 95%. If a higher level of confidence
is required, then k=3 (CL of 99.7%) can be used. Please note that with a coverage factor of one, uc(y) yields a
confidence level of only 68%.
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Northwest

EMC

ITRMOO41

Facilities

[California

[Orange County Facility

41 Tesla Ave.

Irvine, CA 92618
(888) 364-2378
FAX (503) 844-3826

Evergreen Facility

22975 NW Evergreen Pkwy.,
Suite 400

Hillsboro, OR 97124

(503) 844-4066

FAX (503) 844-3826

|Oregon

Trails End Facility

30475 NE Trails End Lane
Newberg, OR 97132
(503) 844-4066

FAX (503) 537-0735

[Washington

Sultan Facility

14128 339™ Ave. SE
Sultan, WA 98294
(888) 364-2378

FAX (360) 793-2536

8/199



Northwest

EMC Product Description

Revision 10/3/03

Party Requesting the Test

Company Name: Intermec Technologies Corporation
Address: 550 Second St. SE

City, State, Zip: Cedar Rapids, IA 52401-2023
Test Requested By: Scott Holub

Model: 802MIAG-CV60

First Date of Test: 09-7-2004

Last Date of Test: 09-27-2004

Receipt Date of Samples: | 09-01-2004

Equipment Design Stage: | Production

Equipment Condition: No visual damage.

Information Provided by the Party Requesting the Test

Clocks/Oscillators: | Not provided
1/0 Ports: Keyboard, Serial (2), USB (2), Ethernet, Audio Out, Microphone

Functional Description of the EUT (Equipment Under Test):
Fork lift mounted communications terminal / data collection PC with 802.11 a/b/g wireless operation. No
TPC or DFS capability.

Client Justification for EUT Selection:
Production sample

Client Justification for Test Selection:
These tests satisfy the requirements for FCC15.407. Reference Test Report # ITRMO0039 for 15.247 test
results.

Other Information:
Client did not provide any additional information.

EUT Photo

e

‘uauubupdﬁ?
e
v .

.
- .*.n;.r."-

ITRMOO41 9/199



Northwest

EMC

Modifications

uipment modifications

Revision 4/28/03

Disposition of

Item | Test Date Modification Note EUT
AC Powerline No EMI suppression Same EUT remained
1 Conducted 09/07/2004 | devices were added or configuration as at Northwest
Emissions modified during this test. | delivered. EMC.
Spurious No EMI suppression Same EUT remained
2 Radiated 09/10/2004 | devices were added or configuration as in | at Northwest
Emissions modified during this test. | previous test EMC.
Emission No I_EMI suppression Sam_e _ _ EUT remained
3 Bandwidth 09/27/2004 | devices were added or configuration as in | at Northwest
modified during this test. | previous test. EMC.
Peak Transmit No I_EMI suppression Sam_e _ _ EUT remained
4 Power 09/27/2004 | devices were added or configuration as in | at Northwest
modified during this test. | previous test. EMC.
Power Spectral No I_EMI suppression Same . . EUT remained
5 Density 09/27/2004 | devices were added or configuration as in | at Northwest
modified during this test. | previous test. EMC.
Peak Excursion of No EMI suppression Same EUT remained
6 | the Modulation 09/27/2004 | devices were added or configuration as in | at Northwest
Envelope modified during this test. | previous test. EMC.
Frequency No I_EMI suppression Sam_e _ _ EUT remained
7 Stability 09/27/2004 | devices were added or configuration as in | at Northwest
modified during this test. | previous test. EMC.
ITRM0041 10/199




Northwest

EMC Emission Bandwidth

Revision 10/1/03

Justification

The individuals and/or the organization requesting the test provided the modes, configurations and
settings available to evaluate. While scanning the radiated emissions, all of the EUT parameters listed
below were investigated. This includes, but may not be limited to, antennas, tuned transmit frequency
ranges, operating modes, and data rates.

Channels in Specified Band Investigated:
Ch 36 (5180 MHz)

Ch 40 (5200 MHz)

Ch 48 (5240 MHz)

Ch 52 (5260 MHz)

Ch 60 (5300 MHz)

Ch 64 (5320 MHz)

Ch 149 (5745 MHz)

Ch 155 (5775 MHz)

Ch 161 (5805 MHz)

Operating Modes Investigated:
Typical

Data Rates Investigated:
6 Mbit

36 Mbit

54 Mbit

Output Power Setting(s) Investigated:
Maximum default

Power Input Settings Investigated:
120 VAC, 60 Hz.

Software\Firmware Applied During Test
Exercise software cTxRx Version 2.3.0.0

Description
The system was tested using special software developed to test all functions of the device during the test
including transmit channel, mode, data rate, and output power.

EUT and Peripherals

Description Manufacturer LG R LI
Number Number

e 802 11(2)(b)(g) Intermec 802MIAG-CV60 002-032

Host PC Intermec Technologies CV60 23100400645

Corporation

USB Mouse Belkin F8E201-USB 211006039

Keyboard Cherry hL4186 C000435J50

Power Supply Kynet SNP-PAS57 5228227

ITRMOO41 11/199



Northwest

EMC

Emission Bandwidth

Revision 10/1/03

ITRMOO41

Cables

Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2
USB Yes 1.1 No Host PC USB Mouse
Keyboard PA 1.5 PA Host PC Keyboard

DC Leads PA 1.0 PA Host PC Power Supply
AC Power No 2.0 No Power Supply AC Mains

PA = Cable is permanently attached to the device. Shielding and/or presence of ferrite may be unknown.

Measurement Equipment
Description
Spectrum Analyzer

Model
2784

Last Cal
02/26/2003

Interval
24 mo

Identifier
AAO

Manufacturer
Tektronix

Test Description

Requirements: Per 15.403(c), “...the emission bandwidth shall be determined by measuring the width of
the signal between two points, one below the carrier center frequency and one above the carrier center
frequency, that are 26 dB down relative to the maximum level of the modulated carrier. Determination of
the emissions bandwidth is based on the use of measurement instrumentation employing a peak detector
function with an instrument resolutions bandwidth approximately equal to 1.0 percent of the emission
bandwidth of the device under measurement. ” .

Configuration:  FCC Public Notice DA 02-2138 was followed. The transmit frequency was set to the
lowest, a medium, and the highest channels in each band. The transmit power was set to its default
maximum. The lowest, a medium, and the highest data rates were measured. A direct connection was
made between the RF output of the EUT and a spectrum analyzer. Attenuation and a DC block were
used. The reference level offset on the spectrum analyzer was adjusted to compensate for cable loss
and the external attenuation used between the RF output and the spectrum analyzer input.

The spectrum analyzer settings were as follows:
» Span = approximately 1.5 to 2 times the emission bandwidth, centered on the transmit channel.
» RBW = Approx. 1% of the emission bandwidth (B). This was an iterative process where an exact
match of 1% may not be achieved. The largest value of RBW that came close to 1% of the
emission bandwidth was used.
A peak detector was used.
The marker-delta function was then used to measure 26 dB emission bandwidth.

\ A%

Completed by:

gi|
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Emission Bandwidth (B) - Low Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 21.10MHz A—D.ZSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

[ P R N |
v“uwvw ki

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 . i f

_QD_DWM | i

Freq 5.150 00OGH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.1830 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 21.00MHz A—D.SDdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

o ...nrtfl;r.J"LJﬂA il
Yrynw™y VL&;[J' YT

-10.0

-15.

=2

-25.00 \P(JJ \

-30.0 | Y

ol z Y §
_w.M | | %WW\MM

Freq S5.200 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.200 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 20.95 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 20.95MHz A—D.ludﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

P L b 0, 1
Ul vy “u\:r}“ VA

-10.0

-15.

=2

-zZ0.0

-25.00 kt

I Y i "
—40. DMWW

L

ﬂ"‘hﬂ.h
R

Freq S5.240 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.240 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 21.05MHz A—D.SSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

ki “u‘w‘v“w\é [f“v" W

-10.0

-15.

=2

-zZ0.0

¥ W

-30.0 | ]

_QD_DWM 5 MM«M

Freq S5.260 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.260 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 21.05MHz A—D.lSdB m

Fef Lwl*10.0dEm 5dBE/ Atten Z04EB
i0.4
5.0
0.0 - 4 n 4 n
AT HWWV
=-5.0 ¥
-10.0
-15.9 . ... P P N e R
-z20.0 !’HJ |
-25.0 | \J
-30.0 W : )
o b .
Freq 5.300 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.300 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 20.75 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 20.75MHz A—D.lSdB m

Fef Lwl*10.0dEm 5dBE/ Atten Z04EB
i0.4
5.0 :
0.0 A UUJWL\H"H hl't(f'].\r“’v I
)
=-5.0 .
-10.0 |
-15.0|
-z20.0
-25.0 \#J‘{‘ . Ml/
-30.0
il | Yool
-35.0 W : ‘Il'm
o : Wﬁ hihigl
_QD-DWM :
Freq 5.320 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.320 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 18/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 21.50MHz Au.mdﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

R

-10.0

-15.

=2

-zZ0.0

-z5.0 f"r(

N Mw KLe
s ? | ™Mbt

-35.0

—-40.0
Freq 5.745 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.745 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 19/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.725 to 5.825 GHz Band

Mir ,& 21.35MH=z A—D.DSdB m
Fef Lwl*10.0dEm 5dBE/ Atten Z04E
i0.4
5.0
0.0
¥
-10.0
-15.0]
-z20.0
-25.0 M
-30.0 i} M
" ' |
-35.0 ..,M : lly
g™ ' “
—-40.0 |
Freq 5.775 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.775 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 20/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer

EUT OPERATING MODES

Modulated at 6 Mbit. Maxi output power.
DEVIATIONS FROM TEST STANDARD

yore |
REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 20.85 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 20.G5MHz A—D.lSdB m

Fef Lwl*10.0dEm 5dBE/ Atten Z04EB
i0.4
5.0
0.0 .
. WWWW
Y
-10.0
-15.0]
-z20.0
-25.0 e | 1
-30.0 A : i
'"WI | w
-35.0 Mmg" : m%
—-40.0 |
Freq 5.505 00GH=z Span SOMH=z
FesEBW 300kHz VidEW THMHz WP 503
LEVEL SPAN Freg 5.805 00GH=
ENOB 2 FIOB 1 EEYPALD Tektronix 2754
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.6 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Emission Bandwidth (B) - Low Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 19. GOMHZ A—D.?SdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

afle dafl — flannda b S,

av FYW TR0

o
o
-

+

-10.0

-15.

=2

-zZ0.0

-25.00

OO S W | ity

Freq 5.150 00OGH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.1830 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 22/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 36 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 19. 50MHz A—D.ZSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

0.0 [ P A WS .Y T
= UWFNUWWVUN \l'l.l‘Ul,Uu
-5.0

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 W‘Uﬁrfl ’MI\WW
-35.0 H|W1W wﬂ
—QD.DWMM |

Freq S5.200 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.200 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 23/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.60 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 19. GOMHZ A—D.zudﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

0.0 by I TN
v .

L b 1
wru”wwww" Ve 70

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 WUA‘M m;‘l
-35.0 WW lem

Freq S5.240 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.240 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 24/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.45 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 19.45HHz A—D.lSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

) W*Wwﬁ 'Ilu"'lllllhlﬂ‘lji.rll 'U

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 ||1I1|\.\‘|'I'm’)f %mw
-35.0 .WW Wﬂ‘-
Fal ) WW

Freq S5.260 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.260 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 36 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 19.2 5MHz AD.DUdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

? me%,\éjjw‘”m

-10.0

-15.

=2

-zZ0.0

-25.00 .
-30.0 ;J;.vrl'mr}
Vel |
-35.0 e : )
W Y : M
—-40.10 :

Freq 5.300 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.300 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.40 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 19. 40MHz A—D.?Ddﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

Www‘u\éfiww

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 JAWM mb
-35.0 ] 1M{\]MWU WWﬂ |

L : Ol
—QD.DWMN :

Freq 5.320 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.320 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 27/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.80 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19.80MHz Au.mdﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

-10.0

-15.

=2

-zZ0.0

-25.00 ' fl

-30.0 wﬁﬁ.ff k\!rlw
e | Ml
-40. DW |

Freq 5.745 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.745 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 28/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.75 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19.75HHz A—D.USdB m

Ref Lvl®10.0dBm SdE/ itten zOdB
10.0
5.0
0.0
-10.0
-15.0
-z0.0
-z5.0 r}”
-30.0 ) : .
W . 'PW'UW
-35.0 M‘hW : Wﬁ'ﬂm
_QD_DM‘V“M _
Freq 5.775 00GH=z Span SOMH=z
ResEV 300kHz VidBW THHz SUP 50w
LEVEL SPAN Freq 5.775 00GHz
FNOE 2 KNOE 1 EEYPAD Tektronix 2784

ITRMOO41 29/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 36 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.70 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19. 7TOMHzZ A—D.USdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

-10.0

-15.

=2

-zZ0.0

y | by
a0 Wlwﬂvw %MVMU

Freq 5.505 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.805 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 30/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 54 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Emission Bandwidth (B) - Low Channel - 5.15 to 5.25 GHz Band

Mkr A 19.25MHz A—D.GDdB m
Ref Lwl®10.0dBm SdB/ Atten 20dE
10.0
5.0
0.0 L I L L
VWY ‘H-'fvu' EELRTHARY.
-5.0
-10.0
-15.0)
-z0.0
-25.10
-30.0 L fw M
wat
-35.0 Lf‘-"'m" . THM
—‘}D.DW M
Freq 5.150 00OGH=z Span SOMH=z
ResBW 300kHz VidBW 7MHz SYUP S0m3
LEVEL SPAN Freg 5.180 00GHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2754
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 54 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.20 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 19.20MHz AD.DSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

0.0 bt g fa b g el o
“mwuwuu“uwww” ChY

-10.0

-15.

=2

-zZ0.0

-25.00

-30.0 A M : M I\
" | o
-35.0 .I"Ill : AL
PR - A
—‘}D.DWW :

Freq S5.200 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.200 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 32/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 54 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.15 to 5.25 GHz Band

Mkr ,ﬁ 19.2 5MHz AD.15dB m

Fef Lwl*10.0dEm 5dBE/ Atten Z04EB
i0.4
5.0
0.Q | PR SO I N
wwuwwwndwww *
=-5.0 i}
-10.0
-15.0]
-z20.0
-25.0
WWW ; RN
-35.0 |..|Ir'| : n
Ty . !
—40. 0
Freq S5.240 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.240 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 54 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 19.35MHz A—D.audﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

P .

ﬂwl'.l wuwnulllr i h'lv wh.lrd‘w':ﬁ,ﬂ HNJ"”

-10.0

-15.

=2

-zZ0.0

-25.0 . \\;
-30.0 M : M

i
MM : WW%MWM
—‘}D.DW

Freq S5.260 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.260 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 54 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 18.95 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 15.95HHz A—D.ZSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

th L.,N'luf Unvauw nwawkw,v f

-10.0

-15.

=2

-zZ0.0

o | N
-35.0 IHMWWW W Ly

k]

Freq 5.300 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.300 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 54 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.20 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.25 to 5.35 GHz Band

Mkr ,ﬁ 19.20MHz A—D.E:Sdﬁ m

Fef Lwl*10.0dEm 5dBE/ Atten Z04EB
i0.4
5.0
0.0 PR X f
Lmtmuuwmvww‘u
=-5.0
-10.0
-15.0]
-z20.0
-25.0 |
b : \k
-30.0 MAMN“\M ; W%
ven WW | %u |
¥ - L
—-40.0
Freq 5.320 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.320 00GH=
FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 54 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Low Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19.35MHz Au.mdﬁ m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

P Gt G

-10.0

-15.

=2

-zZ0.0

S I 7' | 1,,
—‘}D.DW M

=

Freq 5.745 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.745 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS
ested in CV60 Computer
EUT OPERATING MODES
Modulated at 54 Mbit. Maximum output power.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH
Pass 19.45 MHz
SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - Mid Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19.45HHz A—D.ZSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

-10.0

-15.

=2

-zZ0.0

-30.0 J’I\f.«.fj ATHIW‘\.
-35.0 M‘wll W WWmW
—qD.DW

Freq 5.775 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.775 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784

ITRMOO41 38/199



NORTHWEST

MC EMISSIO

SHEET

01/30/01

EUT:|802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
C :|Intermec Corporation Temperature: | 72F
Attend None | Tested by:|Greg Kiemel Humidity:(38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

| Specification: |47 CFR 15.407(a)(1)-(3) | Year[2002_______ | Method:|DA 02-2138, ANSI C63.4 |__Year:2002, 2001

SAMPLE CALCULATIONS

COMMENTS

Tested in CV60 Computer
EUT OPERATING MODES

Modulated at 54 Mbit. Maximum output power.

DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

The emission bandwidth shall be determined by ing the 26 dB & iwidth of the modulated carrier using ‘ment instr i ploying a peak detector and a
RBW approximately equal to 1% of the emission bandwidth.

RESULTS BANDWIDTH

SIGNATURE

Tested By: -

DESCRIPTION OF TEST

Occupied Bandwidth - High Channel - 5.725 to 5.825 GHz Band

Mkr ,ﬁ 19.35MHz A—D.lSdB m

Ref Lwl*10.0dBm SdE/ Atten Z04E
1i0.0

-10.0

-15.

=2

-zZ0.0

-30.0 L{fllldu_lllrf{ >" i“’-‘1.}-%“.
-35.0 ly W WVJ‘LW |

il | T

Freq 5.505 00GH=z Span SOMH=z
ResBW 300kHz VidBW 7HMHz 3UP S0m3
LEVEL SPAN Freg 5.805 00GH=

FHMOB 2 FNOE 1 KEYPAD Tektronix 2784
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Northwest

E M C Peak Transmit Power

Revision 10/1/03

Justification

The individuals and/or the organization requesting the test provided the modes, configurations and
settings available to evaluate. While scanning the radiated emissions, all of the EUT parameters listed
below were investigated. This includes, but may not be limited to, antennas, tuned transmit frequency
ranges, operating modes, and data rates.

Channels in Specified Band Investigated:
Ch 36 (5180 MHz)

Ch 40 (5200 MHz)

Ch 48 (5240 MHz)

Ch 52 (5260 MHz)

Ch 60 (5300 MHz)

Ch 64 (5320 MHz)

Ch 149 (5745 MHz)

Ch 155 (5775 MHz)

Ch 161 (5805 MHz)

Operating Modes Investigated:
Typical

Data Rates Investigated:
6 Mbit

36 Mbit

54 Mbit

Output Power Setting(s) Investigated:
Maximum default

Power Input Settings Investigated:
120 VAC, 60 Hz.

Software\Firmware Applied During Test
Exercise software cTxRx Version 2.3.0.0

Description
The system was tested using special software developed to test all functions of the device during the test
including transmit channel, mode, data rate, and output power.

EUT and Peripherals

Description Manufacturer LG R LI
Number Number

e 802 11(2)(b)(g) Intermec 802MIAG-CV60 002-032

Host PC Intermec Technologies CV60 23100400645

Corporation

USB Mouse Belkin F8E201-USB 211006039

Keyboard Cherry hL4186 C000435J50

Power Supply Kynet SNP-PAS57 5228227
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Northwest

E M C Peak Transmit Power

Revision 10/1/03

Cables

Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2
USB Yes 1.1 No Host PC USB Mouse
Keyboard PA 1.5 PA Host PC Keyboard

DC Leads PA 1.0 PA Host PC Power Supply
AC Power No 2.0 No Power Supply AC Mains

PA = Cable is permanently attached to the device. Shielding and/or presence of ferrite may be unknown.

Description Manufacturer Model Identifier Last Cal Interval
Spectrum Analyzer Hewlett-Packard 8593E AAN 04/01/2004 13 mo
Signal Generator Hewlett Packard 8341B TGN 01/23/2004 13 mo
Power Meter Hewlett Packard E4418A SPA 07/23/2004 24 mo
Power Sensor Hewlett-Packard 8481H SPB 07/23/2004 24 mo
RF Detector RLC Electronics CR-133-R ZZA NCR NA

Oscilloscope Tektronix TDS 3052 TOF 07/21/2004 12 mo

Test Description

Requirements: Per 15.403(e), Peak transmit power is, “....The maximum transmit power as measured
over an interval of time of at most 30/B or the transmission pulse duration of the device, whichever is less,
under all conditions of modulation.” Note that B = 26 dB emission bandwidth of the signal. FCC Public
Notice DA 02-2138 provides a new interpretation that allows averaging across the transmission pulse
duration (T) - even if it is longer than 30/B. This was necessary to accommodate technologies with large
emission bandwidths such as IEEE 802.11(a)

Per 15.403(a), the power limits are:

(1) For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the 26-dB emission bandwidth in
MHz. In addition, the peak power spectral density shall not exceed 4 dBm in any 1-MHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(2) For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26-dB emission bandwidth
in MHz. In addition, the peak power spectral density shall not exceed 11 dBm in any 1-MHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.825 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the 26-dB emission
bandwidth in MHz. In addition, the peak power spectral density shall not exceed 17 dBm in any 1-
MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the peak
transmit power and the peak power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.
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Northwest

E M C Peak Transmit Power

Revision 10/1/03

Configuration: FCC Public Notice DA 02-2138 was followed. The transmit frequency was set to the
lowest, a medium, and the highest channels in each band. The transmit power was set to its default
maximum. The lowest, a medium, and the highest data rates were measured. A direct connection was
made between the RF output of the EUT and a spectrum analyzer. Attenuation and a DC block were
used. The reference level offset on the spectrum analyzer was adjusted to compensate for cable loss
and the external attenuation used between the RF output and the spectrum analyzer input. The
amplitude accuracy of the spectrum analyzer was further enhanced by calibrating the setup using the
power meter and synthesized signal generator.

Prior to measuring peak transmit power, the emission bandwidth (B) and the transmission pulse duration
(T) were measured. Both are required to determine the method of measuring Peak Transmit Power. The
method of measuring the emission bandwidth and the associated data are found elsewhere in this test
report. The transmission pulse duration (T) was measured across a constant amplitude pulse using an
RF detector diode and an oscilloscope. The scope photos precede the power measurement data.

Method #3 found in FCC Public Notice DA02-2138 was used because the analyzer sweep time was
greater than T, and the emission bandwidth (B) was greater than the largest RBW on the analyzer.

The spectrum analyzer settings were as follows:

The span was set to encompass entire emission bandwidth (B), centered on the transmit channel.
The RBW =1 MHz, VBW >=1/T

Sample detector mode because the bin width (span / number of spectral points) < 0.5 RBW.

Max hold and allowed to run for 60 seconds.

Power was integrated across “B”, by using the channel power function of the analyzer.

VVVYVYYV

Completed by:
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NORTHWEST

MC EMISSIONS DATA SHEET

01/30/01
EUT: [802MIAG-CV60

Work Order:|ITRM0041
Serial Number:|002-032

Date:|09/27/04

Customer: |Intermec Corporation

Temperature: [72F
Attendees:|None | Tested by: |Greg Kiemel Humidity:{38% RH
Customer Ref. No.:[N/A Power: 120 V, 60 Hz Job Site:|EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)-(3) | Year:[2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

COMMENTS

The output of the RF detector diode is negative polarity.

EUT OPERATING MODES

The transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

Public Notice DA 02-2138 allows averaging across the transmission pulse duration (T) - even if it is longer than 30/B (where B = 26 dB emission bandwidth of the signal). The value of T is
required to determine the method of measuring Peak Transmit Power.

RESULTS Value of T

Pass 1.02 mS
SIGNATURE

Tested By:

DESCRIPTION OF TEST

e
1.02ms 2264mv
1.02ms =38.4mv

i i
i i |

TR R 4 s .
RPN T W

+
\ P
“

T Y T

‘M 200us ‘A Ch1 /-1.20

@+v.795.2004s :

IR U L T S T,
[ S S S S S S S
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NORTHWEST

MC

802MIAG-CV60

EMISSIONS DATA SHEET

Rev BETA
01/30/01

Work Order:|ITRM0041

Serial Number:

002-032

Date:|09/27/04

Customer:

Intermec Corporation

Temperature: [72F

Attendees:

None

Tested by: |Greg Kiemel

Humidity:{38% RH

Customer Ref. No.:

COMMENTS
The output of the RF detector diode is negative polarity.
EUT OPERATING MODES
The transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS

N/A

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)-(3) | Year:[2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Power: (120 V, 60 Hz

Job Site:|EV06

Public Notice DA 02-2138 allows averaging across the transmission pulse duration (T) - even if it is longer than 30/B (where B = 26 dB emission bandwidth of the signal). The value of T is

required to determine the method of measuring Peak Transmit Power.

RESULTS
Pass
SIGNATURE

Tested By:

4 U 1&_____f

DESCRIPTION OF TEST

Transmission Pulse Duration (T)

ITRM0041

L. 1.

Cursor
Function

H

V Bars

g8ring
Selected
Lursor 7o
Lenter Screes

‘M 400us ‘A Ch1 J—1.20m
@+v795.200us
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.1 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 10.3 17.0 1.0 11.3

17:50:35 JEP 27, Z004

7

REF 20.0 dEm #LT 10 dE
SHPL CHANNEL PIOWER
LOG Puwr: 10.29 dBm
10

~6z.B5 dBm/Hz
dE/

CSP 25.00 kHz

OFFST CEW 21.10 MH=

23.6 /Wﬁm/"\"‘-—%l-—\
db

MA SB
sC FC \'\\\N\

CORER

CENTER 5.18000 GHz SPAMN 42.20 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec

ITRMOO41

o user
HMenu
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NORTHWEST

EMC

SHEET

Rev BET,

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.0 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 10.0 17.0 1.0 11.0
/%17:54:01 SEP Z7, Z004
REF z0.0 dBm #LT 10 dB
No user
HMenu
SHPL CHANNEL PIOWER
LOG Puwr: .99 dBm
10
-63 .3 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW Z1.00 MH=

. T T

MA 3B
SC FC

CORER

CENTER 5.20000 GHz SPAN 42.00 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 20.95 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 9.9 17.0 1.0 10.9

18:01:40 JIEP 27, Z004

e

REF 20.0 dEm #LT 10 dE
SHPL CHANNEL PIOWER
LOG Puwr: .91 dBm
10

~63.F0 dBm/Hz
dE/

CSP 25.00 kHz

OFFST CEW 20.95 MHz

23.6 ﬁﬂmmw-wﬂ\
db

MA SB
sC FC \%\.\,\

CORER

CENTER 5.24000 GHz SPAN 41.90 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec

ITRMOO41

o user
HMenu
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EUT:[802MIAG-CV60 Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04
Ci I C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.05 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5260.0 9.7 24.0 1.0 10.7

15:29:05 SEFP 27, 2004
a7

REF Z0.0 dBm #AT 10 dE

SHFPL CHANNEL POWER

LOG Fur: [F.57 dBEm
10

—63 .56 dBm/Hz
dB/
CSP 25.00 kHz

OFF3ST CEW 21.05 MHz

23.6

: ST

M ZB //-\/v \\“’\
3C FC \V\\\V\

CORR

N\“m

CENTER 5.2Z5000 GHz SPAM 42.10 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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EUT:[802MIAG-CV60 Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04
Ci I C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.05 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 9.4 24.0 1.0 10.4

15:32:42 SEP 27, 2004
a7

REF Z0.0 dBm #AT 10 dE

SHFPL CHANNEL POWER

LOG Fur: [F.41 dBEm
10

—63 .52 dBm/Hz
dB/
CSP 25.00 kHz

OFF3ST CEW 21.05 MHz

23.6

ML SB

SC FC \“W,\

CORR VH’\"

o

CENTEER 5.30000 GHz SPAM 42.10 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel

Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 20.75 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5320.0 9.3 24.0 1.0 10.3
/718:35:07 SEF 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: F.31 dEm
10
-63 .56 dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 20.75 MH=
23.8

. e e e

ML SB
S3C FC

CORR

4\\’%

CENTER 5.32000 GHz SPAM 41.50 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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EUT:[802MIAG-CV60

Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
Ci I Ci i

Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel

Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.5 MHz

Frequency
(MHz2)

Peak Output Power
(dBm)

Spec
(dBm)

Max Antenna Gain
(dBi)

EIRP
(dBm)

5745.0

8.8

30.0

1.0

9.8

15:368:05 SEFP 27, 2004
a7

REF Z0.0 dBm #AT 10 dE

SHFPL CHANNEL POWER

LOG Fur:
10

.73 dBm

—64 .53 dBm/Hz
dB/
CSP 25.00 kHz

OFF3ST CEW 21.50 MHz

23.6

db

ML SB
S3C FC

CORR

e

CENTER 5.74500 GHz SPAM 43.00 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel

Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 21.35 MHz

Frequency
(MHz2)

Peak Output Power
(dBm)

Spec
(dBm)

EIRP
(dBm)

Max Antenna Gain
(dBi)

5775.0 8.4 30.0 1.0 94

15:41:11 SEFP 27,
a7

REF Z0.0 dBm

2004

#AT 10 dE

SHFPL CHANNEL POWER

LOG
10

Fur: F.41 dBm

-64.55 dBm/Hz

dB/
CSP 25.00 kHz

OFF3ST CEW 21.35 MHz

23.6

db

ML SB
S3C FC

CORR

\\\\

CENTER 5.77500 GHz SPAM 42.70 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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EUT:[802MIAG-CV60 Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04
Ci I C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit 26 dB Emissions Bandwidth (B): 20.85 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5805.0 8.1 30.0 1.0 9.1

15:44:44 SEP 27, 2004
a7

REF Z0.0 dBm #AT 10 dE

SHFPL CHANNEL POWER

LOG Fur: fF.09 dBEm
10

—65.[10 dBm/Hz
dB/
CSP 25.00 kHz

OFF3ST CEW 20.%5 MHz

23.6

: T

ML SB ’Jv"/
30 FC /-w_,f \v\_\

CORR

N\\W

CENTER 5.30500 GHz SPAM 41.70 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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NORTHWEST

EMC
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Power:{120 V, 60 Hz Job Site:[EV06

Rev BET,
01/30/01

SHEET

Customer Ref. No.:|N/A
TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.6 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 10.4 16.9 1.0 114
/%18:48:50 IEP Z7, Z004
REF z0.0 dBm #LT 10 dB
SHPL CHANNEL PIOWER
LOG Puwr: 10.38 dBm
10
-62.[54 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW 19.40 MH=
23.6 Wmmw\\
dBE
ML SE
IC FC
L -
CORR

CENTER 5.18000 GHz SPAMN 39.20 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec

ITRMOO41

o user
HMenu

55/199



NORTHWEST

EMC

Rev BET,

SHEET

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.5 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 10.2 16.9 1.0 11.2
/%18:52:45 IEP Z7, Z004
REF z0.0 dBm #LT 10 dB
SHPL CHANNEL PIOWER
LOG Puwr: 10.17 dBm
10
-62.[73 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW 19.%0 MH=
23.6 WMWW
dBE
ML SE
IC FC
Wik .
CORR L W\%\"\»

CENTER 5.20000 GHz SPAN 39.00 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec

ITRMOO41

o user
HMenu
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NORTHWEST

EMC

Rev BET,

SHEET

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.6 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 10.1 16.9 1.0 111
/%18:54:5'? IEP Z7, Z004
REF z0.0 dBm #LT 10 dB
SHPL CHANNEL PIOWER
LOG Puwr: 10.06 dBm
10
-62Z.[F6 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW 19.40 MH=
23.6 MMMW
dBE
ML SB ‘/ \‘
IC FC
et
CORR —\—N“‘w

CENTER 5.24000 GHz SPAMN 39.20 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec

ITRMOO41

o user
HMenu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel
Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.45 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5260.0 9.8 23.9 1.0 10.8
/718:5?:16 SEP 27, 2004
REF 20.0 dBEm #4T 10 dB
SHFPL CHANNEL POWER
LOG Pwr: 2.79 dEm
10
—63 .10 dEm/Hz
dB/
CZP 25.00 kHz
OFFST CEW 15,45 MHz
Z3.6 /MMMW
db
HL SB N’// \‘
SC FC
]
CORR, «fﬂw

CENTER 5.2Z5000 GHz SPAM 35.90 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel
Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.25 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 9.6 23.8 1.0 10.6
/718:59:49 SEP 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: [F.59 dEm
10
-63.E5 dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 19.35 MH=
23.6 | e e | e
db
HL SB “‘P/ \W
3C FC
]
CORR M

CENTEER 5.30000 GHz SPAM 38.50 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04

C C

Temperature:|72F

Attendees:(None |

Tested by: |Greg Kiemel

Humidity:(38% RH

Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Power:|120 V, 60 Hz

Job Site: [EV06

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.4 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP

(MHz) (dBm) (dBm) (dBi) (dBm)

5320.0 9.5 23.9 1.0 10.5
/719:01:56 SEP 27, 2004
REF 20.0 dBEm #AT 10 dB
SHFPL CHANNEL POWER
LOG Pwr: 5.47 dEm
10

—63.41 dBEm/Hz
dE/
CZP 25.00 kHz
OFFST CEW 15,40 MHz
23.6
i (N B AN
db
ML SB *// \
50 FC J\/,v-/‘/f \4‘\%
Py
CORR L~ Ml\“‘\.\

CENTER 5.32000 GHz SPAM 35.80 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60 Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04

C C

Temperature:|72F

Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH

Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Power:|120 V, 60 Hz Job Site: [EV06

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.8 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5745.0 9.0 30.0 1.0 10.0
/719:04:16 SEP 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: 5.95 dEm
10
-64.0z dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 19.§0 MH=
23.8
/\/—#"’WMWW
db
ML SEB / \~
3C FC mﬁ/
CORR M" W

CENTER 5.74500 GHz

#RES BW 1.0 MHz

#VBW 10 kHz

SPAM 39.60 MH=z

SWP 2Z0.0 msec

No user
Menu
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel
Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.75 MHz

Frequency
(MHz2)

Peak Output Power
(dBm)

Spec
(dBm)

Max Antenna Gain
(dBi)

EIRP
(dBm)

5775.0

8.5

30.0

1.0

9.5

19:06:29 SEP 27,
e

REF Z0.0 dBm

2004

#AT 10 dE

SHFPL CHANNEL POWER

LOG
10

Fur:

F.53 dBm

—64
dB/

OFF3T

.43 dBm/Hz

CEP 25.

CEW 139.

0 kHz

S5 MH=z

23.6

db

ML SB
S3C FC

CORR

wa"

CENTER 5.77500 GHz

#RES BW 1.0 MHz

#VBW 10 kHz

SPAMN 39.

SWP

50 MH=z

20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
Ci I C Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit 26 dB Emissions Bandwidth (B): 19.7 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5805.0 8.2 29.9 1.0 9.2
/719:08:46 SEP 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: F.22 dEm
10
-64.[7z dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 19.7T70 MH=
23.8
b |t
b W M
ML SEB
3C FC /wa \'\M‘\
CORR MW*/M %

CENTER 5.30500 GHz SPAM 39.40 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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NORTHWEST

EMC SHEET
EUT:|802MIAG-CV60 Work Order: |ITRM0041

Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Power:{120 V, 60 Hz Job Site:[EV06

Rev BET,
01/30/01

Customer Ref. No.:|N/A
TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.25 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 10.3 16.8 1.0 11.3
/%19: 11:53 3EP 27, Z004
REF z0.0 dBm #LT 10 dB
No user
HMenu
SHPL CHANNEL PIOWER
LOG Puwr: 10.31 dBm
10
-62.[53 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW 19.35 MH=
23.6 WMWW
dBE
ML SH MW/"’- \\""“\m\
IC FC
jw/“ﬂ\ I
CORR

CENTER 5.18000 GHz SPAMN 385.50 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.2 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 10.1 16.8 1.0 111

19:14:05 SEP 27, 2004
e

REF zZ0.0 dEm #AT 10 dE
o user
HMenu

SHPL CHANNEL PIOWER

LOG Pur: ip.09 dBEm
10

—6z.[74 dEm/Hz
dE/
CS3SP 25.00 kH=
CFFST CEW 19.30 MH=z

23.6 I e e e

dB

m 52 ”wmfwmwp —

e [y
CORR,
CENTER 5.20000 GHz SPAN 38.40 MHz
#RES BW 1.0 MHz #VEW 10 kHz SWP 20.0 msec

ITRMOO41 65/199



NORTHWEST

EMC
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Power:{120 V, 60 Hz Job Site:[EV06

Rev BET,
01/30/01

SHEET

Customer Ref. No.:|N/A
TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak transmit power shall not exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.25 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 9.9 16.8 1.0 10.9
/%19:16:11 IEP Z7, Z004
REF z0.0 dBm #LT 10 dB
No user
HMenu
SHPL CHANNEL PIOWER
LOG Puwr: .91 dBm
10
-62.[3 dBm/Hz
dE/
CSP 25.00 kHz
OFFST CEW 19.25 MHz
23.6 W‘”‘MWW
dBE
5 Ro F[Vf M
IC FC
Pl Moy
CORR N“‘*

CENTER 5.24000 GHz SPAMN 385.50 MHz

#REZ EW 1.0 MH=z #VEW 10 kHz SWP 20.0 msec
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EUT:[802MIAG-CV60

Work Order:|ITRM0041

Serial Number:|002-032

Date:|09/27/04

C C

Temperature:|72F

Attendees:|None

| Tested by: |Greg Kiemel

Humidity:(38% RH

Customer Ref. No.:[N/A
TEST SPECIFICATIONS

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS

‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.

EUT OPERATING MODES

he transmission pulse duration is the same for all data rates and transmit channels.

DEVIATIONS FROM TEST STANDARD

Power:|120 V, 60 Hz

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

Job Site: [EV06

REQUIREMENTS

For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.35 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP

(MHz) (dBm) (dBm) (dBi) (dBm)

5260.0 9.7 23.9 1.0 10.7
/519:18:17 SEP 27, 2004
REF 20.0 dEm #4T 10 dB

Mo user
Menu
SHMPL CHANNEL PIOWER
LOG Puwr: [F. 69 dEm
10
-63.[18 dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 19.35 MH=
23.8 P N I e
db
ML SEB JVM/ \\“
3C FC
CORR 7

CENTER 5.2Z5000 GHz

#RES BW 1.0 MHz

ITRMOO41

#VBW 10 kHz

SPAM 35.70 MH=z

SWP 2Z0.0 msec
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EUT:[802MIAG-CV60

Work Order:|ITRM0041

Serial Number:|002-032

Date:|09/27/04

C C

Temperature:|72F

Attendees:|None

| Tested by: |Greg Kiemel

Humidity:(38% RH

Customer Ref. No.:[N/A
TEST SPECIFICATIONS

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS

Power:|120 V, 60 Hz

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.

EUT OPERATING MODES

he transmission pulse duration is the same for all data rates and transmit channels.

DEVIATIONS FROM TEST STANDARD

Job Site: [EV06

REQUIREMENTS

For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 18.95 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 9.5 23.8 1.0 10.5
/519:20:16 SEP 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: F.47 dEm
10
-63 .31 dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 18.%95 MH=
23.8 e T I SO
dB //’
ML SE me«~¢fﬂﬂm \\&\ﬁMN“““Vh\
3C FC
mﬁfrf”JJwv My
CORR w“m‘\

CENTEER 5.30000 GHz

#RES BW 1.0 MHz

ITRMOO41

#VBW 10 kHz

SPAM 37.90 MH=z

SWP 2Z0.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel
Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak transmit power shall not exceed the lesser of 250mW or 11dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.2 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5320.0 9.4 23.8 1.0 10.4
/719:22:18 SEP 27, 2004
REF 20.0 dBEm #4T 10 dB
SHFPL CHANNEL POWER
LOG Pwr: 2.39 dEm
10
—63 .44 dBEm/Hz
dB/
CZP 25.00 kHz
OFFST CEW 15,30 MHz
23.6 WMWW
db
ML 5B /N/.r» \\‘MM
SC FC
n»f"M b
CORT M V\M‘R

CENTER 5.32000 GHz SPAM 35.40 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu

69/199



ITRMOO41

EUT:[802MIAG-CV60 Work Order:|ITRM0041

Serial Number:|002-032 Date:|09/27/04

C C

Temperature:|72F

Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH

Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Power:|120 V, 60 Hz Job Site: [EV06

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.35 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5745.0 8.8 29.9 1.0 9.8
/719:24:43 SEP 27, 2004
REF 20.0 dEm #4T 10 dB
SHMPL CHANNEL PIOWER
LOG Puwr: 5.5 dEBm
10
-64.05 dBm/Hz
dB/
CSP 25.00 kHz
OFFST CEW 19.35 MH=
23.8
meww
db
ML SEB \\
3C FC M
CORR »M W\m

CENTER 5.74500 GHz SPAM 35.70 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel

Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - Mid Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.45 MHz

Frequency
(MHz2)

Peak Output Power
(dBm)

Spec
(dBm)

EIRP
(dBm)

Max Antenna Gain
(dBi)

5775.0 8.4 29.9 1.0 94

19:26:465 SEP 27,
e

REF Z0.0 dBm

2004

#AT 10 dE

SHFPL CHANNEL POWER

LOG
10

Fur: F.42 dBEm

-64.47 dBm/Hz

dB/
CSP 25.00 kHz

OFF3ST CEW 15.45 MHz

23.6

db

ML SB
S3C FC

CORR

CENTER 5.77500 GHz SPAM 35.90 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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ITRMOO41

EUT:[802MIAG-CV60

Work Order:|ITRM0041
Date:|09/27/04
Temperature:|72F
Humidity:|38% RH
Job Site:|EV06

Serial Number:|002-032
C 1

C

Attendees:(None |
Customer Ref. No.:[N/A
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

Tested by: |Greg Kiemel

Power:|120 V, 60 Hz

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
Nore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak transmit power shall not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.
If the antenna gain is greater than 6 dBi, the output must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Output Power - High Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 54 Mbit 26 dB Emissions Bandwidth (B): 19.35 MHz
Frequency Peak Output Power Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5805.0 8.1 29.9 1.0 9.1
/719:29:01 SEP 27, 2004
REF 20.0 dBEm #AT 10 dB
SHFPL CHANNEL POWER
LOG Pwr: i5.09 dEm
10
—64.[78 dBEm/Hz
dE/
CZP 25.00 kHz
OFFST CEW 15,35 MHz
23.6
dB e e A I e
ML SE 'm/
sC FC MW/‘
y '\w\_\,\n
corn M 'V\_A.\,\_kw

CENTER 5.30500 GHz SPAM 35.70 MH=z

#RES BW 1.0 MHz #VBW 10 kHz SWFP Z20.0 msec

No user
Menu
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Northwest

EMC Power Spectral Density

Revision 10/1/03

Justification

The individuals and/or the organization requesting the test provided the modes, configurations and
settings available to evaluate. While scanning the radiated emissions, all of the EUT parameters listed
below were investigated. This includes, but may not be limited to, antennas, tuned transmit frequency
ranges, operating modes, and data rates.

Channels in Specified Band Investigated:
Ch 36 (5180 MHz)

Ch 40 (5200 MHz)

Ch 48 (5240 MHz)

Ch 52 (5260 MHz)

Ch 60 (5300 MHz)

Ch 64 (5320 MHz)

Ch 149 (5745 MHz)

Ch 155 (5775 MHz)

Ch 161 (5805 MHz)

Operating Modes Investigated:
Typical

Data Rates Investigated:
6 Mbit

36 Mbit

54 Mbit

Output Power Setting(s) Investigated:
Maximum default

Power Input Settings Investigated:
120 VAC, 60 Hz.

Software\Firmware Applied During Test
Exercise software cTxRx Version 2.3.0.0

Description
The system was tested using special software developed to test all functions of the device during the test
including transmit channel, mode, data rate, and output power.

EUT and Peripherals

Description Manufacturer LG R LI
Number Number

e 802 11(2)(b)(g) Intermec 802MIAG-CV60 002-032

Host PC Intermec Technologies CV60 23100400645

Corporation

USB Mouse Belkin F8E201-USB 211006039

Keyboard Cherry hL4186 C000435J50

Power Supply Kynet SNP-PAS57 5228227
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Northwest

EMC

Power Spectral Density

Revision 10/1/03

Cables

Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2
USB Yes 1.1 No Host PC USB Mouse
Keyboard PA 1.5 PA Host PC Keyboard

DC Leads PA 1.0 PA Host PC Power Supply
AC Power No 2.0 No Power Supply AC Mains

PA = Cable is permanently attached to the device. Shielding and/or presence of ferrite may be unknown.

‘

Measurement Equipme

Description Manufacturer Model Identifier Last Cal Interval
Spectrum Analyzer Tektronix 2784 AAO 02/26/2003 24 mo

Signal Generator Hewlett Packard 8341B TGN 01/23/2004 13 mo

Power Meter Hewlett Packard E4418A SPA 07/23/2004 24 mo

Power Sensor Hewlett-Packard 8481H SPB 07/23/2004 24 mo

Test Description

Requirements:

Per 15.403(d), “...The peak power spectral density is the maximum power spectral

density, within the specified measurement bandwidth, within the U-NII device operating band.”

Per 15.407(a)(5), “...Measurements are made over a bandwidth of 1 MHz or the 26 dB emission
bandwidth of the device, whichever is less.”

Per 15.403(a), the peak power spectral density limits are:

(1) For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the 26-dB emission bandwidth in
MHz. In addition, the peak power spectral density shall not exceed 4 dBm in any 1-MHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

)

@)

ITRMOO41

For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26-dB emission bandwidth
in MHz. In addition, the peak power spectral density shall not exceed 11 dBm in any 1-MHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.825 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the 26-dB emission
bandwidth in MHz. In addition, the peak power spectral density shall not exceed 17 dBm in any 1-
MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the peak
transmit power and the peak power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.
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Northwest

EMC Power Spectral Density

Revision 10/1/03

Configuration: FCC Public Notice DA 02-2138 was followed. The transmit frequency was set to the
lowest, a medium, and the highest channels in each band. The transmit power was set to its default
maximum. The lowest, a medium, and the highest data rates were measured. A direct connection was
made between the RF output of the EUT and a spectrum analyzer. Attenuation and a DC block were
used. The reference level offset on the spectrum analyzer was adjusted to compensate for cable loss
and the external attenuation used between the RF output and the spectrum analyzer input. The
amplitude accuracy of the spectrum analyzer was further enhanced by calibrating the setup using the
power meter and synthesized signal generator.

Prior to measuring peak power spectral density, the emission bandwidth (B) and the transmission pulse
duration (T) were measured. Both are required to determine the method of measuring peak power
spectral density. The method of measuring the emission bandwidth and the associated data are found
elsewhere in this test report. The transmission pulse duration (T) was measured across a constant
amplitude pulse using an RF detector diode and an oscilloscope. The scope photos are found with the
peak power measurement data elsewhere in this report.

Method #1 found in FCC Public Notice DA02-2138 was used because the analyzer sweep time was
greater than T.

The spectrum analyzer settings were as follows:
» The span was set to encompass entire emission bandwidth (B), centered on the transmit channel.
» The RBW =1 MHz, VBW > RBW

The peak power spectral density (PPSD) was determined to be the highest level found across the

emission in any 1 MHz band after 100 sweeps of averaging (per the workshop notes provided by Joe
Dichoso of the FCC during the TCB training February 2002)

Completed by:

iI
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 29 4.0 1.0 3.9

Mkr  5.184 12GHz *2 . 85dBm m

Ref Lwl*10.0dEm EdE/ Atten 20dB
i0.0

Avg 100

-10.0

-15.

od N

=

-30.0

-35.0

—40.0
Freqg 5.180 0OO0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.180 00GH=
KNOE & FNOE 1 EEYFAD Tektronix 2754
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 3.0 4.0 1.0 4.0

Mkr  5.198 10GH=z *2 . 95dBm m

Ref Lwl*10.0dBm EdE/ Atten 20dEB
10.0
5.0
I L s e
0.0 ~1
-5.0
DA 100
-10.0
-15.0]
—-20.0
o . R
_zs.u/fwf/// : x\‘\m\
-30.0
-35.0
—40.0
Freqg 5.200 0O0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.200 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 26 4.0 1.0 3.6

Mkr  5.242 18GH=z *2 ., 60dBm m

Ref Lwl*10.0dEm EdE/ Atten 20dB
i0.0

Ava 100

-10.0

-15.

=

B M

-30.0

-35.0

—40.0
Freqg 5.240 00GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.240 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5260.0 2.5 11.0 1.0 3.5
Mkr 5.258 18GH=z *2 . 50dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
MWW”‘“ e S
0.0
-5.0 /
AvE100
-10.0
-15.0]
-z0.0
I
-25. D/,,AJ*"M]/ \"-\\mw“
-30.0
-35.0
-40.0
Freqg 5.260 0O0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.260 DO0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 2.5 11.0 1.0 3.5
Mkr 5.302 32ZGHz *Z2.45dBm M

Ref Lwl%10.0dBm 5dE/ Arrten Z0dB

10.0

Av¥100

-10.0

-15.0

-25.0

-30.0

—40.0

Freqg 5.300 0OO0GH=z Span Z5MH=z

ResEW 1MH= VidBW TMH=z IWP S0m3

SPAM 5.300 DOGH=z

LEVEL ‘ Freg

FMNOEB 2 FNOB 1 KEEYPALD Tektronix 2784
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EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5320.0 2.2 11.0 1.0 3.2
Mkr 5.318 10GH=z *2 . 15dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
0.0
-5.0 / \
AV¥100
-10.0
-15.0]
-z0.0 \L
ZSIDM/ “‘u\‘\yw
-30.0
-35.0
-40.0
Freqg 5.32Z0 0OO0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.320 0D0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784

ITRMOO41
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5745.0 1.5 17.0 1.0 2.5
Mkr 5.749 30GH=z *1.45dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
e
et et R ——
0.0 “/--._.f‘—\-ﬂ"""" /’“‘—H_’-&
-5.0 /
Avi100
-10.0
-15.0]
-z0.0
25.urﬂ// \\\\»
-30.0
-35.0
-40.0
Freqg 5.745 0O0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.745 0D0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5775.0 1.3 17.0 1.0 2.3
Mkr 5.779 ZZGHz *1.25dBm M
Ref Lv1+#10.0dEBm SdE/ Atten zOdB
0.0
5.0
o.0o s Al et M"“““‘W
-5.0 /
w100
-10.0
-15.0]
-z0.0

-25.0 r‘/
//f/

-30.0

-35.0

-40.0
Freqg 5.775 0O0GH=z Span Z5MH=z
ResEW 1MH=z VidEW 7HMH=z SWP 50mS
LEVEL ‘ SPAN Freq 5.775 DOGHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 6 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5805.0 1.2 17.0 1.0 2.2
Mkr 5.805 ZzzZGHz *1.15dBm M
Ref Lv1+#10.0dEBm SdE/ Atten zOdB
0.0
5.0
0.0 et i et IO —
-5.0
Av¥100
-10.0
-15.0]
-z0.0

-25.0 .-f/

1 ]

-30.

-35.0

-40.0
Freqg 5.505 0OO0GH=z Span Z5MH=z
ResEW 1MH=z VidEW 7HMH=z SWP 50mS
LEVEL ‘ SPAN Freq 5.805 DOGHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2784
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 3.7 4.0 1.0 4.7

Mkr  5.174 0D2GHz *3,70dBm m

Ref Lwl*10.0dEm EdE/ Atten 20dB
i0.0

e =

AvHY00

-10.0

-15.

=

-z5.0 ] A

-30.0

-35.0

—40.0
Freqg 5.180 0OO0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.180 00GH=
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 3.7 4.0 1.0 4.7

Mkr  5.194 20GH=z *3 ., 65dBm m

Ref Lwl*10.0dEm EdE/ Atten 20dB
i0.0

0.0 \\

AvHR00

-10.0

-15.

=

-z5.0 ] ™

-30.0

-35.0

—40.0
Freqg 5.200 0O0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.200 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 3.5 4.0 1.0 4.5

Mkr  5.234 20GH=z *3 ., 50dBm m

Ref Lwl*10.0dBm EdE/ Atten 20dEB
10.0
5.0
0.0 d '
-5.0
Ao
-10.0
—15.0]
—-20.0 jj \
_ZSIDM M
-30.0
-35.0
—40.0
Freqg 5.240 00GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.240 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5260.0 3.4 11.0 1.0 4.4
Mkr 5.254 12ZGHz *3.35dBm M

Ref Lwl%10.0dBm 5dE/ Arrten Z0dB

10.0

AvEoo

-10.0

-15.0

-25.0 : “‘\

-30.0

-35.0

-40.0
Freqg 5.260 0O0GH=z Span Z5MH=z
ResEW 1MH=z VidEW 7HMH=z SWP 50mS
LEVEL ‘ SPAN Freq 5.260 DO0GHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 3.2 11.0 1.0 4.2
Mkr 5.294 18GHz *3.20dBm M

Ref Lwl%10.0dBm 5dE/ Arrten Z0dB

10.0

D RN SN A B

FALe- Sulu)

-10.0

-15.0

-25.0Q I : ",

-30.0

-35.0

-40.0
Freqg 5.300 0OO0GH=z Span Z5MH=z
ResEW 1MH=z VidEW 7HMH=z SWP 50mS
LEVEL ‘ SPAN Freq 5.300 DOGHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5320.0 2.9 11.0 1.0 3.9
Mkr 5.314 12GH=z *2 . 90dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
I R B P I,
0.0
-5.0 /
Av#100
-10.0
-15.0]
-z0.0
Es DM \“'»M‘\
-30.0
-35.0
-40.0
Freqg 5.32Z0 0OO0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.320 0D0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5745.0 2.2 17.0 1.0 3.2
Mkr 5.739 10GH=z *2 . 15dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
[P S— : (SSRNSSN S—
oo W
-5.0 /
Av#ID0D
-10.0
-15.0]
-z0.0
e Dw_’",-f/ \M
-30.0
-35.0
-40.0
Freqg 5.745 0O0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.745 0D0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5775.0 2.1 17.0 1.0 3.1
Mkr 5.765 zOGHz *2.05dBm M

Ref Lwl%10.0dBm 5dE/ Arrten Z0dB

10.0

AvHRLOD

-10.0

-15.0

-25.0

T

-30.0

—40.0

Freqg 5.775 0O0GH=z Span Z5MH=z

ResEW 1MH= VidBW TMH=z IWP S0m3

SPAM 5.775 D0GH=z

LEVEL ‘ Freg

FMNOEB 2 FNOB 1 KEEYPALD Tektronix 2784
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EUT:[802MIAG-CV60 Work Order:|ITRM0041
Serial Number:|002-032 Date:|09/27/04
Ci I C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.725 - 5.825 GHz band, the peak power spectral density shall not exceed 17dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.725 to 5.825 GHz Band

Tx Data Rate: 36 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5805.0 1.8 17.0 1.0 2.8

Mkr  5.799 12GHz #1.80dBm M

Ref Lwl#*10.0dEm 5dE/ Acten Z0OdEB
10.0
5.0
R . bttt ) esumrienss |
. NM““” o, gt
-5.0 /
Asr100
-10.0
-15.0]
-zZ0.0 \
o . ‘\‘*\\.4.,“
_30_0"‘""// .
-35.0
-40.0
Freqg 5.505 0OO0GH=z Span Z5MH=z
ResEW 1MH=z VidEW 7HMH=z SWP 50mS
LEVEL ‘ SPAN Freq 5.805 DOGHz
ENOE 2 ENOE 1 EEYPAD Tektronix 2784
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NORTHWEST

EMC

SHEET

Rev BET,

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor T :[72F
A d Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5180.0 3.6 4.0 1.0 4.6
Mkr 5.182 98GH= *3 . 60cEm m
Ref Lwl*10.0dBm 5dE/ Atten 20dEB
10.0
5.0
0.0 .
-5.0
D00
-10.0
-15.0]
-z0.0 /
_zs.uw/ \W“‘M“w
-30.0
-35.0
-40.0
Freqg 5.180 0OO0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.180 00GH=
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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NORTHWEST

EMC

SHEET

Rev BET,

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5200.0 3.6 4.0 1.0 4.6
Mkr 5.203 10GH=z *3 . 60cEm m
Ref Lwl*10.0dBm 5dE/ Atten 20dEB
10.0
5.0
0.0 : ™,
-5.0
pikts - viulu]
-10.0
-15.0]
-z0.0
_zs.uw \N‘W
-30.0
-35.0
-40.0
Freqg 5.200 0O0GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.200 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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NORTHWEST

EMC

SHEET -

01/30/01
EUT:|802MIAG-CV60 Work Order: |ITRM0041
Serial Number:|002-032 Date:(09/27/04
(o] Cor i T :[72F
A d | Tested by: |Greg Kiemel k idity:|38% RH
Customer Ref. No.:[N/A Power:{120 V, 60 Hz Job Site:[EV06

TEST SPECIFICATIONS

Specification:[47 CFR 15.407(a)(1)(3) | Yearf2002 [ Method:[DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
Tested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD

REQUIREMENTS
For the 5.15 - 5.25 GHz band, the peak power spectral density shall not exceed 4dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

SIGNATURE

vl
,3__\:\‘ L
Tested By: i

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.15 to 5.25 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5240.0 3.2 4.0 1.0 4.2

Mkr  5.240 68GH=z *3,20dBm m

Ref Lwl*10.0dEm EdE/ Atten 20dB
i0.0

AvHRLO0

-10.0

-15.

=

-z5.0 /| =

-30.0

-35.0

—40.0
Freqg 5.240 00GH= Span Z5MH=
ResEBEW 1MHz VidEW THH= SWP S0OmS
LEVEL SPAN Freg 5.240 00GH=z
KNOE & FNOE 1 EEYFAD Tektronix 2754

ITRMOO41
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ITRMOO41

EUT:|802MIAG-CV60
Serial Number:|002-032
C 1

Work Order:|ITRM0041
Date:|09/27/04
C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06
TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5260.0 3.3 11.0 1.0 4.3
Mkr 5.263 00GH=z *3 . 30dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
[NRSSUSN UGS PR Y UV S
0.0
-5.0 /
Av#E100
-10.0
-15.0]
-z0.0 \
,25.0W “\MW
-30.0
-35.0
-40.0
Freqg 5.260 0O0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.260 DO0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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:|802MIAG-CV60
:1002-032

Work Order:|ITRM0041
Date:|09/27/04

Serial Number:

Ci C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5300.0 3.1 11.0 1.0 4.1
Mkr 5.303 00GH=z *3.10dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
e e
0.0
-5.0 /
Av#100
-10.0
-15.0]
-z0.0 )/
725.DW \JM
-30.0
-35.0
-40.0
Freqg 5.300 0OO0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg  5.300 DO0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784

ITRMOO41
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ITRMOO41

:|802MIAG-CV60
:1002-032

Work Order:|ITRM0041
Date:|09/27/04

Serial Number:

Ci C i Temperature:|72F
Attendees:|None [ Tested by:[Greg Kiemel Humidity:[38% RH
Customer Ref. No.:[N/A Power:|120 V, 60 Hz Job Site: [EV06

TEST SPECIFICATIONS

47 CFR 15.407(a)(1)-(3) | Yearf2002 | Method:|DA 02-2138, ANSI C63.4 2002, 2001

SAMPLE CALCULATIONS

EIRP (peak) = Peak Power + Maximum Antenna Gain

COMMENTS
‘ested in CV60 Computer. The transmission pulse duration (T) is 1.02 mS.
EUT OPERATING MODES
he transmission pulse duration is the same for all data rates and transmit channels.
DEVIATIONS FROM TEST STANDARD
yore |
REQUIREMENTS
For the 5.25 - 5.35 GHz band, the peak power spectral density shall not exceed 11dBm in any 1 MHz band.
If the antenna gain is greater than 6 dBi, the peak power spectral density must be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

RESULTS

SIGNATURE

Tested By:

DESCRIPTION OF TEST

Peak Power Spectral Density - Low Channel - 5.25 to 5.35 GHz Band

Tx Data Rate: 54 Mbit

Frequency Peak Power Spectral Density Spec Max Antenna Gain EIRP
(MHz) (dBm) (dBm) (dBi) (dBm)
5320.0 2.8 11.0 1.0 3.8
Mkr 5.323 0ZGH=z *2 . 75dBm M
Ref Lv1%10.0dBm SdE/ Atten zOdB
0.0
5.0
0.0
-5.0 /
AvE100
-10.0
-15.0]
-z0.0
28 DW M
-30.0
-35.0
-40.0
Freqg 5.32Z0 0OO0GH=z Span Z5MH=z
ResEBEW 1MH=z VidBW 7MH=z SWP 50mS
LEVEL ‘ SPAN Freg 5.320 0D0GHz
FNCE 2 FNOB 1 EEYPAD Tektronix 2784
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